


Diamond
Scientific

TEST CERTIFICATE

CLIENT	Plastics Works, Inc. Gamrat SA 108 Mickiewicza Street 32-200 Jaslo Poland
TEST SPECIMEN	Non directional PVC floor coverings produced by pressing method: Norma 43 Centra 43 Intera 43 Elektra 43 Wall covering Modus Ultra 43
SPECIMEN PREPARATION	As received from factory and washed in detergent solution, rinsed with water for injection in ISO 14644-1 Class 4 conditions.
TEST APPLIED (1)	A.S.T.M. F24 - 04 A Standard Test Method for Measuring and Counting Particulate Contamination on Surfaces.
TEST RESULT	SATISFACTORY
TEST APPLIED (2)	A.S.T.M. F51 - 00 A Standard Method for Sizing and Counting Particulate Contaminant In and On Clean Room Clothing – adapted to a non-porous surface
TEST RESULT	CLASS A - no significant shedding potential SATISFACTORY
TEST DATE	4 February 2013
ISSUE DATE	21 February 2013



C. DAVIDSON
TECHNICAL MANAGER

